
1. MACHINE BODY

2. CONTROL LEVER

3. CRANKCASE

4. CRANK SHAFT

5. CAMSHAFT

6. RECOIL STARTER

7. CARBURETOR

8. AIR CLEANER

9. MUFFLER

10. FLYWHEEL

11. STANDARD ACCESSORIES

12. OPTION

�����������	
�����������	
�����������	
�����������	


�������
�������
����������
�������
����������
�������
����������
�������
���

��������	
��

��������	
��

��������	
��

��������	
��



46



1.MACHINE BODY

47



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10489 CASE 1,VOLUTE ASSY 6671005001 1 INCL.2,3(2PIECES)

2 10614 CASE 1,VOLUTE 6671500001 1 GRAY

3 10615 NUT,SQUARE 6671005010 4

4 10616 CASE 2,VOLUTE ASSY 6671006001 1 INCL.3(2PIECES),5

5 10617 CASE 2,VOLUTE 6671500101 1 GRAY

6 10618 BASE 1 6671500200-1 1

7 10619 BASE 2 6671500300-1 1

8 10481 TAPPING SCREW 0150059760 13 5×16

9 10620 SCREW ASSY 0140059220 2 M5×65 W,SW

10 10660 NUT 0170059950 2 M5

11 10622 ELBOW 6671500400  1

12 10623 O RING 0240989990  1

13 10624 WIRE BAND 0563379990 1

14 10625 COVER,INLET COMPL 6671001000  1

15 10626 TAPPING SCREW 0150059730  3 5×25

16 10627 DAMPER 1 COMPL 6671002000 1

17 1708 SCREW,PAN HEAD 0043105400 1 M5×40

18 10629 WASHER 0200059910  1 M5

19 10628 SCREW ASSY 0140059210  2 M5×16 W,SW

20 10630 DAMPER 2 COMPL 6671003000 2

21 7505 FLANGE NUT 0023706000 2 M6

22 10631 IMPELLER COMPL 6671004000 1

23 10632 SOCKET HEAD BOLT 0119069690 4 M6×40 W,SW

24 10635 LABEL,CAUTION 0736289980 1 PL

31 10634 FRAME COMPL 6672001000 1

32 10636 CUSHION 6672500000 1

33 10633 RIVET,ROCK 6672500200  6

34 10637 GUARD COMPL 6672002000 1

35 10638 RIVET,ROCK 6672500300 4

41 10639 TANK,FUEL COMPL 6673005000 1

42 3114 HOSE CLAMP 0561059990  1

43 10640 BREATHER 5316503300  1

44 10641 FILTER 5806502900 1

45 10642 TUBE 0851339960  1

46 10488 CAP,FUEL TANK ASSY 5926017000 1

47 10643 TUBE 0851159861  1

48 10644 SCREW ASSY 0043706120 2 M6×12 W,SW

51 10645 SOCKET HEAD BOLT 0119069680  6 M6×30 W,SW

52 10646 COVER,ENGINE 6676500001 1 RED

53 10647 GUARD,MUFFLER 6676500700 1

54 10648 TAPPING SCREW 0150049820  1 4×6

55 10499 COVER,PLUG 6656500100  1

56 10649 GUARD,OIL 6676500100 1

1.MACHINE BODY

48



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10650 CONTROL LEVER ASSY 6675001001 1 INCL.2�16

2 10651 CASE 1,LEVER COMPL 6675002000 1

3 10652 CASE 2,LEVER COMPL 6675003000 1

4 10653 SWITCH COMPL 6675004000 1

5 3426 LEVER 1,THROTTLE 6625500601 1

6 3427 LEVER 2,THROTTLE 6625500701 1

7 10654 TORSION SPRING 6625500901  1

8 10655 CONTROL CABLE 0630139820 1

9 10656 TUBE,CABLE 6675500001  1

10 10657 SOCKET HEAD BOLT 6675001010  1 M6×20

11 10658 TAPPING SCREW 6675001020  5 4×16

12 10659 SCREW 6675001030 1 M5×25

13 10660 NUT 0170059950 1 M5

14 10661 WASHER 0031106000 1 M6

15 3433 WASHER 0032206000 1 M6

16 4209 NUT 0170069960 1 M6 U-NUT

2.CONTROL LEVER

49



3.CRANKCASE

50



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10662 CYLINDER HEAD SET 5971006000 1

2 10663 CYLINDER BLOCK SET 5971007000 1 INCL.3,6

3 10120 CHECK VALVE 5921501800 2

4 10664 GASKET,CYLINDER HEAD 5971500501 1

5 10665 SOCKET HEAD BOLT 0119069670 5 M6×35

6 10666 SOCKET HEAD BOLT 0119069930 6 M6×30

7 10667 COVER,CAMGEAR 5971500600 1

8 10668 GASKET,CAMGEAR COVER 5971500800 1

9 9981 SCREW ASSY 0043605160 4 M5×16 W,SW

10 10669 ROCKER COVER 5971500700 1

11 10670 GASKET,ROCKER COVER 5971500900 1

12 7313 SCREW ASSY 0043605300 2 M5×30 W,SW

13 9826 LEAD VALVE 5921501000 1

14 10671 RETAINER PLATE 5931501300-1 1

15 10672 SOCKET HEAD BOLT 0119049980 1 M4×10 SW

16 10673 CASE,OIL 5976500000 1

17 10674 GASKET,OIL CASE 5976500100 1

18 10675 TUBE 0851109960 1 φ3×φ7×L80

19 1268 SCREW ASSY 0140059680 5 M5×25 W,SW

20 10676 BOLT 0016608120 1 M8×12

21 10677 GASKET,ALUMINUM 0037008000 1

22 10580 CAP,OIL 5926501500 1

23 10678 GASKET 0213229980 1 GRAY

24 9835 PLUG,SPARK 0650109950 1 CMR6A

3.CRANKCASE

51



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10679 CRANKSHAFT ASSY 5972001001 1

2 10680 NEEDLE ROLLER BEARING 0610129940 1

3 10681 OIL SEAL(S) 0440179910 1

4 10682 OIL SEAL(L) 0440209890 1

5 10683 PISTON 5972500001 1

6 10684 PISTON RING SET 5972003000 1

7 10685 PIN,PISTON 5802500701 1

8 1230 CLIP 0565119990  2
9 10686 CLIP 5972500800 1

10 10687 WOODRUFF KEY 0323049950 1

4.CRANK SHAFT

52



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10688 CAMGEAR ASSY 5973002001 1

2 10513 SHAFT (φ5-31.8) 5933500100  1 CAMGEAR

3 10689 CAM LIFTER 5973500600  2

4 10690 SHAFT (φ5-25.8) 5973500700 1 CAM LIFTER

5 10691 PUSH ROD 5973500800 2

6 10692 ROCKER ARM ASSY 5973004000 2

7 10693 SHAFT (φ5-37.8) 5973500500 1 ROCKER ARM

8 10694 VALVE,INTAKE 5973500100 1

9 10695 VALVE,EXHAUST 5973500200 1

10 10696 SPRING,VALVE 5973500301 2

11 10697 RETAINER,SPRING 5973500400 2

5.CAM SHAFT

53



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10698 STARTER REWIND 5975001000 1 INCL.2�12

2 10699 SPIRAL SPRING 5255040030 1

3 10700 REEL 5975002020 1

4 10701 FRICTION SPRING 5975002030 1

5 10702 COLLAR 5975002040 1

6 10703 SWING ARM 5975002050 2

7 9942 SET SCREW 5195002060 1

9 10704 STARTER ROPE 5975002110 1

10 10705 STARTER KNOB 5315001020 1

11 3824 ROPE STOPPER 5315001030 1

12 10708 PULLEY 5975500000 1

14 10184 SCREW ASSY 0140059360  3 M5×20 W,SW

6.RECOIL STARTER

54



7.CARBURETOR

55



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10709 CARBURETOR 5976001000 1 INCL.*2�22

2 10710 BODY ASSEMBLY,PUMP 5976001010 1 INCL.12

3 10140 BODY ASSEMBLY,AIR PURGE 5236046140 1

4 6790 COVER,PRIMER PUMP 5236046050 1

5 6504 PUMP,PRIMER 5246001150 1

6 3171 DIAPHRAGM ASSY,METERING 5926008010 1

7 6791 GASKET,METERING DIAPHRAGM 5236046040 1

8 10711 DIAPHRAGM,PUMP 5426001040 1

9 9883 GASKET,PUMP 5926002040 1

10 10712 JET 5976001020 1 #60

11 6510 O RING 5246001010 1

12 6508 SCREEN,INLET 5016004010 1

13 6511 RING,SPRING RETAINING 5316005120 1

14 6796 WASHER 5426005030 1

15 5418 SWIVEL 5236018040 1

16 6507 RING,PACKING 5236018020 1

17 5602 SCREW 5236046010 4

18 6514 SCREW 5246001240 2

19 6792 BRACKET,CABLE 5236052020 1

20 1290 NUT,CABLE ADJ 5316005450 1

21 6794 SCREW,CABLE ADJ 5216008010 1

22 9886 SPRING 5926002020 1

23 10713 GASKET,INSULATOR 5973501100 1

24 10714 INSULATOR COMPL 5973009000 1

25 1268 SCREW 0140059680 2 M5×25 W,SW UPPER

26 1195 SCREW 0140059610 1 M5×14 W,SW LOWER

27 10715 GASKET,CARBURETOR 5973501200 1

7.CARBURETOR

56



8.AIR CLEANER

57



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10716 CASE,AIR CLEANER ASSY 6676003001 1 INCL.2�6

2 10717 CASE,AIR CLEANER COMPL 6676001001  1

3 10718 PLATE,CHECK VALVE 6676500500 1

4 10719 PLATE,SEPARATOR 6676500600 1

5 9915 CHECK VALVE 5316500701 1

6 9916 CHECK VALVE(1) 5923502400  1

7 10720 COVER,AIR CLEANER 6676002001 1

8 10721 KNOB BOLT 6676501200 2

9 10722 ELEMENT,AIR CLEANER 6676500201  1

10 10723 DUCT,AIR CLEANER 6676500400 1

11 9981 SCREW ASSY 0043605160 4 M5×16 W,SW

12 10724 HOSE CLAMP 0561439990 1 φ43

13 10725 HOSE CLAMP 0561679990 1 φ67

14 10726 CASE,INTAKE ASSY 5973006000 1 INCL.15�19

15 10727 CASE,INTAKE COMPL 5973007000 1

16 10728 PLATE,CHOKE 5973501700 1

17 10729 LEVER,CHOKE 5973501800 1

18 10730 PLATE,INTAKE 5973501900 1

19 10731 TAPPING SCREW 5973006010 2 4×12

20 3643 SCREW ASSY 0043605650 2 M5×65 W,SW

21 10732 TUBE 0851139920 1 φ3×φ7×L130

22 10733 TUBE 0851199960 2 φ3×φ7×L190

23 10734 TUBE 0851029930 1 φ3×φ7×L25

24 10735 PIPE,JOINT 5973502200 1

25 10736 HOSE CLAMP 0561079990 1

8.AIR CLEANER

58



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10737 MUFFLER,EXHAUST 5973001001 1 INCL.2,3

2 10738 SPARK ARRESTER 5973001010 1

3 10739 TAPPING SCREW 5973001020 1

4 10740 GASKET,MUFFLER 5973501301 1

5 10741 SOCKET HEAD BOLT 0119069650 3 M6×70

6 10742 WASHER 0200069890 3

9.MUFFLER

59



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10743 COIL,IGNITION 5977001010 1

2 10744 FLYWHEEL COMPL 5977001020 1

3 6907 WIRE 6165500201 1 L=90 MALE

4 10525 WIRE 2 5927011000 1 L=100 FEMALE

5 10159 SOCKET HAED BOLT 0119049970 2 M4×20 W,SW

6 10745 FLANGE NUT 0023710000 1 M10

7 6169 SPRING,PLUG CAP 0654009931 1

8 9963 CAP,PLUG 5927500100 1

10.FLYWHEEL

60



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10746 BAND COMPL 6679001000 2

2 10747 HOSE CLAMP 0561009990 1 φ100

3 10748 HOSE CLAMP 0561769990 1 φ76

4 10749 PIPE,FLEXIBLE 6679500000 1

5 10750 PIPE,SWIVEL COMPL 6679002000 1

6 10751 PIPE,STRAIGHT 6679501800 1

7 10752 PIPE,END 6679500201 1 L=200

8 10753 TOOL 6909059000-2 1

9 10754 INSTRUCTION MANUAL 6679501100 1 ROBIN CIMA

11.STANDARD ACCESSORIES

61



REF.

NO.

Carswell

Parts No. PARTS NAME Mfg.'s No. Qty DESCRIPTION
1 10755 PIPE,END 6679501900 1 L=450

12.OPTION

62


